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= Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA

(52) 229 989 1100 tel

Number / Namero Page / Pagina: (52) 229 989 1600 fax

10026234 1/5
Date / Dia: I\/Iay 30, 2010

L: Longitudinal / Longitudinal
Obt: Obtained / Obtenido

TMin: Transverse Minimum / Minimo Transversal

RT::Room Temperature / Temperatura Ambiente
Y S."Yield Strength / Fluencia
TMax: Transverse Maximum / Maximo Transversal

Customer / Cliente: PLESA ANAHUAC Y CIAS, SA DECV. Customer's Order / Orden Cliente - ftem N° Customer's Reference/Referencia del cliente |Manufacturer's Works Order N° / Confirmacion de Venta
137703/05
Manufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS OILED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION ACEITADO
Standard or Specification / Normas o especificaciones A53/A106/SA106 Steel Grade / Grado de acero. Ends / Extremos.  PLAIN END
B LISO CORTE RECTO
Dimensions / Dimensiones. Schedule / Cédula Length / Longitud. Quantity / Cantidad. 74 Pes/pz Nominal Weight / Peso Nominal
3/8 X 0.126 INCH 080 16.40/2460FT 0.74 LBFT
17.10 X 3.20 MM 5.00/7.50 MTS 1.10 KG/M
- : e
Specimen condition Specimen dimensions Test Y.S. U.T.S. Y.S.
Condicion de ia probeta Dimensiones de la probeta temp Unit / Unidad Unit / Unidad / Elongation
Heat N° {Sample N° Ls Type Size Temp. KG/MM2 KG/MM2 uTs Alargamiento PI_EASA ANAHUAC Y CIAS. S.A.DE C.\
Colada N°{Muestra N° Tipo | Ori Tamano de
ensayo JRequired/Requerido JRequired/Requerido Req. .
T™in: TMin: Max. % in 2 inches CONTROL DE CALIDAD
TMax: TMax: Min.: 4
LMin: LMin: Obt. 4
mm °C LMax: LMax: % . N — \C
771002 53942 | B S | L T7.02 X 3.14 RT 35.3 9.1 0.12 38.10 R “\ M/i J W
771002 53944 B Ss L 17.00 X 3.13 RT 346 48.6 0.71 38.90 F :CHA et \
ORI
771002 53946 B Ss L 17.08 X 3.20 RT 350 48.8 0.72 38.40 it \& p~d
¥
771002 53948 B Ss t 17.08 X 3.18 RT 33.2 48.1 0.69 40.00 : :
771002 53950 B Ss L 17.09 X 3.25 RT 348 49.0 071 38.90 FI]RMA E-RUIL 3
771002 53952 8 Ss L 17.08.X-3:28 RT 35.4 49 4 0.72 38.60 gt
2l e i — ok
Ls: Location of the sample / Localizacion de fa muestra B::Body f Cuerpe $s: Strip specimen / Rectangular Moo

UTS: Yitimate Tensile Strength / Resistencia
Liin: bongitudinal Minimum 7 Minimo-Longitudinat
Min: Minimum. /:-Minimo %

Raq Max: Maximum Required / Maximg. Requendo
{Max: tongitudinal Maximum /-Maxime Longitudirial

Heat N° Sample N° External / Externa
Colada N° | Muestra N° Ls JUnit / Unidad: BHN
JReq.Min: Req.Max:
[~ 771002 53942 | B 20
771002 53944 B 20 .,

This certificate is issued by-a computerized system anid it is-valid with. Slecronic signature, - On.the original.certificate the trade-mark green colored
“Tenaris" is stamped. In cdse the owner of the original certificate would félease  copy of it he must attest its conformiity to/the original one taking
upon hirmself the responsibility for any unlawful or not afiowed. use: “Any alteration and/or falsification will-be sug jected 1o.thedaw:

resg_o_nsable por cualquier uso ilegal ¢ indebido. Cualguier alterac«on y/oifaisificacion estara sujeta a la ley.

JEste certificado se emite mediante sistema computarizada y-es validado con Firmna elecuronica €l certificads original posee thresoel loga -2 7
¥enaris color verde. En caso de que el poseedor del cemf icada entregue’una copia. deberd garantizar la conformidad com:ef ongmal haaéndose




Tenaris

CERTIFICADO DE PRUEBAS EN FABRICA

Number / Numero

10026234

Page / Pagina:

2/5

Date / Dia: I\/Iay 30, 2010

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 989 1600 fax

3/8 X 0.126 INCH 080
17.10 X 3.20 MM

16.40 /2460 FT

5.00/7.50 MTS

Customer / Cliente: PLESA ANAHUAC Y CIAS, SA.DEC.V. Customer's Order / Orden Cliente - ftem N° Customer's Reference/Referencia del cliente [Manufacturer's Works Order N° / Confirmacién de Venta
137703/05
Manufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS OILED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION JACEITADO
Standard or Specification / Normas o especificaciones. A53/A106/SA106 Steel Grade / Grado de acero. Ends / Extremos. PLAIN END
B LISO CORTE RECTO
Dimensions / Dimensiones. Schedule / Cédula tength / Longitud. Quantity / Cantidad. 74 Pcs/pz Nominal Weight / Peso Nominal

0.74 LBIFT
1.10 KG/M

HARDNESS TEST / ENSAYOS DE DUREZA

SUPERFICIAL HARDNESS / DUREZA SUPERFICIAL

jHeat N° Sample N° External / Externa
Colada N° | Muestra N° Ls fUnit/ Unidad: BHN
Req.Min: Req.Max:
771002 53946 B 20
771002 53948 B 20
771002 53950 B 20
771002 53952 B 20

Ls: Location of the sample / Localizacion de fa muestra
Max: Maximum / Maximo

B: Body / Cuerpo

Req: Required / Requerido

Min: Minimum / Minimo

GICAL TEST / ENSAYOS TECNOLOGICOS-

Heat N° | Sample N° Bend Test
Colada N° § Muestra N° Ensayo de Curvado
771002 53942 GOOD/BUENO
771002 53943 GOOD/BUENO
771002 53944 GOOD/BUENO
771002 53945 GOOD/BUENO
771002 53946 GOOD/BUENO
771002 53947 GOOD/BUENO
771002 53948 GOOD/BUENO
771002 53948 GOOD/BUENO
771002 53950 GOOD/BUENC
771002 | 53951 GOOD/BUENO:

This certificate is issued by.a computerized system andyit is valid with electronic-signature. On the originat cestificate the trade-miark green colored
“Tenaris" is stamped. - In ¢ase the owner of the original:certificate would refease-a copy of it he must attest jts conformity to. theioriginal one taking

Este certificado se emite mediante sistema computarizado y.es validado icon firma electronica

El certificado originat. posee.impreso-el fogo

Teniaris color verde. En caso de que ef poseedor del certificadd “entreguie una copia, debera garantizar la conformidad con &t original hacoendose

responsable por cualquier uso ilegal o indebido. Cualguier alteracion yio. fatsifi icacion estara sujeta a |a fey.

upon himself the responsibility for any unlawfis.or.ndt altowed use. ‘Any.alteration and/or faisification will be sg_ligt.ted tothe: l_a_vi

DICA 777080




Tenaris

CERTIFICADO DE PRUEBAS EN FABRICA

Number / Namero Page / Pagina:

10026234 3/5

Date/ Dia: May 30, 2010

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433,7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 989 1600 fax

Customer / Cliente:

PLESA ANAHUAC Y CIAS, SSA.DEC.V.

Customer's Order / Orden Cliente - item N°

Customer's Reference/Referencia del cliente

Manufacturer's Works Order N° / Confirmacion de Venta

137703/05

Manufacture Process / Proceso de fabricacién.

Product Type / Tipo de producto.

Surface / Superficie.

B

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS OILED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION ACEITADO
Standard or Specification / Normas o especificaciones. A53/A106/SA106 Steel Grade / Grado de acero. Ends / Extremos. PLAIN END

LISO CORTE RECTQ

Dimensions / Dimensiones. Schedule / Cédula
3/8 X 0.126 INCH 080
17.10 X 3.20 MM

tength / Longitud.
16.40 /2460 FT
5.00/7.50 MTS

Quantity / Cantidad.

74 Pcsipz

Nominal Weight / Peso Nominal

0.74 LB/FT
1.10 KG/M

TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS

Heat N° | Sample N° Bend Test
Colada N°| Muestra N° Ensayo de Curvado
771002 53952 GOOD/BUENO
771002 53953 GOOD/BUENO
CHEMICAL COMPOSITION / COMPOSICION QUIMU
Composition % _f Composicion %
Cc Mn Si Cr Mo S P Ni A Cu Al Sn Nb Ti N
X 100 X 1& X 10300!
Heat H Max
Colada Min
Sample N° [P Max
[Muestra N° Min
7171002 H 16 68 20 6 1 1 9 10 1 2301 22 12 1 3 80
53942 [ 16 72 23 6 |13 3 9 60 1 200 | 22
53943 P 16 72 23 6 1.3 3 9 60 1 200} 23
53944 P 16 72 22 6 1.3 3 9 60 1 2001 23
53945 P 16 12 24 [3 13 2 8 60 1 190} 25
53946 P 16 73 23 5 1.3 2 9 60 1 1901 24
53947 P 16 72 23 6 1.3 3 9 60 1 190 1 23
53948 P 16 69 20 6 1.2 6 8 60 1 2201 24
53949 P 16 69 23 6 1.2 5 8 60 1 2201 24
53950 P 16 69 20 6 1.2 5 8 | 60 3 210124
53851 P 16 69 21 6 1.2 5 8 60 1 220 1 24
53952 P 16 70 16 6 4 1.2 5 8 60 1 210.4 24

This certificate is issued by a computerized system and it is valid with electronic signature, -On'the original certificate the trade-mari green colored £
“Tenaris" is stamped.- In case the owner of the originat certificate would release a°copy of it. he must attest its conformity to the original one taking :
upon himself the responsibility for any unlawful or:not allowed use. Ary alteration and/or falsification will be.subjected 1o the law. 5 responsable por cualquier uso ilegal o indebido. Cualguiier alteracion Yio falsificacion estard sujeta a la ley.

ste certificado se emite mediante sistema computarizado. y es validado con firma electronica.
Tenaris tolor verde. En caso de que el poseedor del certificado: entregue una. copia, debera garantizar la conformidad con ef original haciéndose

£l certificado original posee impreso'el ioge

OICA TIT040
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Tenaris

Tubos de Acero de México, S.A.
Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA

Number / Numero

10026234

Page / Pagina:

4/5

(52) 229 989 1100 te!
(52) 229 989 1600 fax

pate/ Dia: May 30, 2010

Customer / Cliente: PLESA ANAHUAC Y CIAS, SA . DEC.V.

Customer's Order / Orden Cliente - ltem N°

Customer's Reference/Referencia del cliente

Manufacturer’s Works Order N° / Confirmacion de Venta
137703/05

Manufacture Process / Proceso de fabricacion. Product Type / Tipc de producto.

Surface / Superficie.

B

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS OILED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION ACEITADO
Standard or Specification / Normas o especificaciones. A53/AT06/SA106 Steel Grade / Grado de acero. Ends / Extremos. PLAIN END

LISO CORTE RECTO

Scheduie / Cédula
080

Dimensions / Dimensiones.
3/8 X 0.126 INCH
17.10 X 3.20 MM

Length / Longitud.
16.40/24.60FT
5.00/7.50 MTS

Quantity / Cantidad.

74 Pcs/pz

Nominal Weight / Pesc Nominal
0.74 LBFT
1.10 KG/M

CHEMICAL COMPOSITION / COMPOSICION QUIMICA

Composition % [

Composicion %

C Mn Si Cr 1 Mo S P Ni \ Cu Al Sn | Nb Ti N
Heat H Max
Colada Min
Sample N° P Max
Muestra N° Min
53953 P 16 69 1 20 [ 1.3 8 8 60 1 220 1 24

H: Heat / Colada P: Product / Producto Max: Maximum / Maximo

Min: Minimum / Minimo

e SUPPLEMENTARY INFORMATION / INFORMACION SUPLER

MANUFACTURED BY SILCOTUB/FABRICADO POR SILCOTUB
COLD DRAWN

STEEL MANUFACTURED BY ELECTRIC ARC FURNACE

VISUAL AND DIMENSIONAL CONTROL HAS BEEN CARRIED QUT WITH SATISFACTORY RESULT.
EDDY CURRENT ACC. TO E 303-SATISFACTORY

US ACC. TO E 213-SATISFACTORY.

STEEL iSFULLY KILLED

API 5L 2004

ASTM A106 2004 REV. B

ASME SA106 2004

ASTM A53 2004

ASME SA53 2004

HARDNESS HRC 22 MAX., ACCORDING TO NACE MR-01-75/2003

This certificate is issued by a computerized system and-it is valid with electronic signature, On the original-certificate the.trade-mark green colored

upon himself the resporsibility for any unlawful or not afiowed use. Any aiteration'and/or falsification will be subjected 1o the faw:

“Tenaris" is stamped. In case the owner of the original.certificate would release a copy of it. he must attest its conformity to the original one taking

’Este certificado se emite mediante sistema computarizado.y es
Tenarig:color verde. En caso de que el poseedor del certificado.eritregue’ una copia. debera garantizar la conformidad con el-original haciéndose
jresponsable por cualquier uso ilegal o indebido. Cualquier alteracion y/o falsificacion estara sujeta a [a ley. :

idado :con firma electronica.

El certificado original posee impresoel-togo

DICA 777040



Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA

Number / Numero

10026234 575

Page / Pagina:

(52) 229 989 1100 tel
(52) 229 989 1600 fax

pate/Dia: May 30, 2010

Customer / Cliente: PLESA ANAHUAC Y C

AS,SA DECV.

Customer's Order / Orden Cliente - ltem N°

Customer's Reference/Referencia del cliente

Manufacturer's Works Order N° / Confirmacion de Venta
137703/05

{Manufacture Process / Proceso de fabricacion.
SEAMLESS HOT ROLLED

Product Type / Tipo de preducto.

Surface / Superficie.

B

LINE PIPE SEAMLESS OILED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION ACEITADO
Standard or Specification / Normas o especificaciones. AS53/A106/SA106 Steel Grade / Grado de acero. Ends / Extremos.

PLAIN END
LISO CORTE RECTO

Dimensions / Dimensiones.
3/8 X 0.126 INCH 080
17.10 X 3.20 MM

Schedule / Cédula

Length / Longitud.
16.40/ 2460 FT
5.00/7.50 MTS

Quantity / Cantidad.

74 Pes/pz

Nominal Weight / Peso Nominal
0.74 LB/FT
1.10 KG/M

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

TAMSA REF: 980082

This is to certify that the preduct described here has been manufactured. sampled, tested. and inspected in accordance with purchaser order
requirements. This certificate is not a declaration of origin nor may it be used as a declaration of origin.

Por el presente certificamos que el material aqul descrito ha side fabricado, muestreado, ensayado e inspeccionado de acuerdo
a los requisitos de su orden de compra. Este certificado no es, ni puede ser usado, come una declaracion de origen.

Quality gystem Certified

N° 110950

TENARIS QUALITY DEPARTMENT SIGNATURE

ol

QUALITY CERTIFICATION DEPT.
DEPTO. DE CERTIFICACION DE CALIDAD
DE LA CRUZ MARTINEZ [SRAEL

CHIEF OF QUALITY CERTIFICATION DEPT.
RESPONSABLE DEL DEPTO. DE CERTIFICACION DE CALIDAD

GONZALO TRONCOSO TORRES

This certificate is issued by a computerized system and it is valid with electronic signature. On the original certificate the trade-mark green colored
“Tenaris" is stamped. in case the owner of the original certificate wouid release'a copy of it; he must attest its conformity to the origina!l one taking
upon hirmself the responsibility for any uniawful or not allowed use. Any air._eraxion and/or falsification will be subjected to the law.

Este certificado se emite mediante sistema computarizado y es validado con firma electronica

El certificado original posee impreso ef logo

Tenaris color verde. En caso de que el poseedor del certificado entregue una copia, deberd garantizar ia conformidad con-et original hacigndose’

responsable por cualquier uso ilegat o indebido. Cualquier aiteracion y/o falsificacion estara sujeta a la ley.

DICATIT040




